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1 Udaje o vzorku / Sample data

Cislo vzorku: VZ020162426 (na sténé / on the rig)

Evidence Number:

Vzorek: Komponenty sestavy vnéjsich obkladu SCANROC
Sample: Components of extemal wall claddings kit SCANROC

1 ks na zkusebni sténé Gislo B3, rozmérl 3,44 * 2 44 m

1 pc on the rig No. B3 of dimensions 3.44 * 2.44m

Datum vyroby: 08. 11. 2016

Date of preparation: 08. 11. 2016

Datum zkousky hygrotermainimi cykly: 27. 10. - 23. 11. 2016
Date of hygrothermal behaviour test: 27. 10. — 23. 11. 2016

Objednavka/smlouva: Z020160350

Order/contract:

Datum odbéru/dodant; 08. 11. 2016

Date of sampling/ sample

delivery.

Misto pfevzeti vzorku: Prostory TZUS v Ceskych Budgjovicich

Sampling place: Premises of the TZUS in Ceské Budgjovice

Metoda odbéru: VZ020162426 pfedan kompletné zhotoveny v laboratofi.
Sampling method: VZ020162426 handed over and prepared in the Jaboratory.
Zpusob pfipravy vzorku: Dle montézniho navodu objednavatele.

Method of the sample In accordance with technological procedure manual of the Ordering
preparation: Party.

Udaje o podminkach pfi odbéru, pfip. plan a postup odbéru, jméno pracovnika provadejiciho
odbér jsou uvedeny v zapisu o odbéru vzorku, ktery je ulozen ve zkusebneé.

Data on sampling conditions, plan and procedure of sampling and name of the person who performed
sampling are stated in the Sampling Minutes that are stored in the Testing Department.

2 Zkusebni metody / Test methods

ETAG 034 April 2012 Guideline for European Technical Approval of Kits for External
Part 1. Part 2 Wall Claddings

Part | : Ventilated Cladding Kits Comprising Cladding
Components and Associated Fixings

Part Il : Cladding Kits Comprising Cladding Components,
Associated Fixings, Subframe and Possible Insulation Layer

Cl.544.1, 5442

Cl. 54.4.1, 5442

(tato zkusebni metoda neni v rozsahu akreditace)

(this test method is not included in the scope of accreditation)
Odchylky od normového postupu nebo pouziti nenormovych metod: nebyly uplatnény.
Deviations from a standard procedure or the use of non-standardized methods: were not applied.

3 Vysledky zkousek / Test results
Zkousky byly provedeny 17.2.2017 (5.4.4.1)

dne: 22.2.2017 (5.4.4.2) ’@U&rx
The tests were performed on: /@ “tint g, 4y \
Zkousky vykonal: Ing. Stépan Vrhel LN K d;?\ \
The tests were performed by: N {'m; =
2z €U . S
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Udaje o podminkéch pfi provadéni zkousky a o pouzitem zkusebnim zafizeni jsou uvedeny
v zéznamech o zkousce. Pouzité pfistroje a méfidla jsou ovéfovany a kalibrovany podle

platného planu zkugebny Ceské Budéjovice.

Data on the person who performed the test, test conditions and equipment used are listed in the Test
Minutes. Apparatuses and measurning instruments that used have been verified pursuant to a valid plan
of the Testing Department Ceské Budéjovice.

3.1 Skladba vzorku / Composition of the sample
Vzorky sestavy vnéjich obkladli byly provedeny ve shodé s montéznim navodem objednavatele.
Samples of the extemal wall claddings system were manufactured in accordance with the technological
procedure manual of the Ordering Party.
Tabulka &. / Table No. 1
Vzorek €. Obkladovy prvek
Sample No. Cladding element
Kompletné zhotoveny systém
NZU20162428 Complete system on the wall
3.2 Stanoveni odolnosti proti razu tvrdym bfemenem (5.4.4.1)

Determination of resistance to hard body impact (5.4.4.1)

Vzorky byly podrobeny zkouskam pfedepsanym prvni ¢asti ETAG 034 (Duben 2012), Cl.5.4.4.1.
The test samples were subjected to tests described in Part 1 of ETAG 034 (April 2012), Cl. 5.4.4.1.

Tabulka &. / Table No. 2
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Obklad_ovy prvek: SCANROC
Cladding element:
. Ré 3 i .
Vzorek Misto dopadu ?;W:t ::r?;e Poskozeni
Sample Position of the impact pa ] Deterioration
Tuha oblast systému 1 Bez poskozeni
Rigid sector of the system No deterioration
Uprostfed obkladu 1 Bez poskozeni
Centre of the cladding No deterioration
Spara obkladl 1 Bez poskozeni
Joint of claddings No deterioration
Tuha oblast systému 3 Mikrotrhlina £ 0,2 mm
Rigid sector of the system Micro cracking € 0.2 mm
Uprostfed obkladu 3 Mikrotrhlina £ 0,2 mm
VZ020162426 Centre of the cladding Micro cracking < 0.2
Mikrotrhlina £ 0,2 mm
Spara obkladl 3 odstipnuti obkladu
Joint of claddings Micro cracking < 0.2
cladding chipped off
Tuha oblast systéemu 10 Prorazeni obkladu
Rigid sector of the system Cladding penetrated
Uprostred obkladu 10 Prorazeni obkladu
Centre of the cladding Cladding penetrated
Spara obkladu 10 Trhlina< 2,0 mm——_|
| Joint of claddings | Cracking < 20wt US|y
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3.2.1 Fotografie priibéhu zkousky / Photographs taken during the course of the test

Vysledky zkou$ky / results of the test:
Obréazek &. / Figure No. 1
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Vysledky zkousky / results of the test:
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Vysledky zkousky / results of the test:

Obrazek (‘._. / Figure No. 3

3.3 Stanoveni odolnosti proti razu mékkym bfemenem (5.4.4.2)

Determination of resistance to soft body impact (5.4.4.2)

Vzorky byly podrobeny zkouskam predepsanym prvni éasti ETAG 034 (Duben 2012), Cl. 5442,

The test samples were subjected to tests described in Part 1 of ETAG 034 (April 2012), CI. 5.4.4.2.
Tabulka &. / Table No. 3

Rigid sector of the system

Obkladovy prvek:
S C
Cladding element: GANRG
Vzorek Misto dopadu s oo Poskozeni
Sample Position of the impact pa 1] ergy Deterioration
Tuha oblast systému 10 Bez poskozeni
Rigid sector of the system . No deterioration
Uprostfed obkladu 10 Bez po&kozeni
Centre of the cladding No deterioration
Spéara obkladl 10 Bez poskozeni
Joint of claddings No deterioration
Tuha oblast systému 60 ProraZeni obkladu
VZ020162426 Rigid sec?or of the system Cladding penetrated
Uprostied obkladu 60 ProraZeni obkladu
Centre of the cladding Cladding penetrated
Spéra obkladl 60 Prorazeni obkladu
Joint of claddings Cladding penetrated
ProraZeni obkladu
Tuha oblast systému 300
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3.3.1 Fotografie pribéhu zkousky / Photographs taken during the course of the test
Vysledky zkousky / results of the test;

Obrazek &. / Figure No. 4
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Vysledky zkousky / results of the test:
Obrazek &. / Figure No. 5
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Vysledky zkousky / results of the test:
Obrazek ¢. / Figu

re No. 6
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KONEC PROTOKOLU / END OF THE TEST RE
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